
PB401
Glute Bridge Trainer



4

5

6

7

8

3

9

12 

13 

14



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty
1 Left Bracket 1 34 Spring 1

2 Right Bracket 1 35 Lock Nut M20 1

3 Swinging Arm1 1 36 Aluminum Handball 1

4 Swinging Arm2 1 37 Rolling Wheel 2

5 Connecting Frame 1 38 Linear Bearing 4

6 Fixed Bracket 1 39 Bearing 6005-2Z 2

7 Rotary Shaft 25×813 1 40 Flat Washer 9× 16×1.6 24

8 Footboard 1 41 Flat Washer 11× 20×2 46

9 Foot Plate 1 42 Flat Washer  13.5× 24×2.5 4

10 Bending Plate 1 43 Flat Washer 17.5× 30×3 2

11 Cushion 1 44 Spring Washer 8 20

12 Seat Cushion 1 45 Spring Washer  10 10

13 Belt 1 46 Spring Washer 16 2

14 Barbell Tube 2 47 Button Head Cap Screw M12×75 2

15 Pedal 2 48 Button Head Cap Screw M8×10 2

16 Sliding Underframe 1 49 Flat Head Cap Screw M8×15 20

17 Connecting Frame 1 50 Flat Head Cap Screw M10×25 4

18 Bend the fixing plate 4 51 Socket Head Cap Screw M8×15 20

19 End Cap 50×16.9 2 52 Socket Head Cap Screw M8×50 2

20 Floor Mat 3 53 Socket Head Cap Screw M10×95 8

21 Plug 50×75×62 2 54 Socket Head Cap Screw M10×70 6

22 Lining Plate 4 55 Socket Head Cap Screw M10×30 10

23 Scratch Guard 1 56 Socket Head Cap Screw M10×25 8

24 Guide Rod 2 57 Socket Head Cap Screw M10×20 2

25 2 58 Socket Head Cap Screw M16×40 2

26 Height Pad 1 59 Nylon Lock Nut M8 2

27 Aluminum Plug Plate 48 2 60 Nylon Lock Nut M10 14

28 Plug 50×75×30 2 61 Nylon Lock Nut M12 2

29 Rod 38×138 2 62 Pop Rivet 4×10 8

30 Rubber Mat 2 63 Plain Flat Key 10×50 A 2

31 Cushions 4 64 Snap Spring 48 2

32 End Cap 43× 10.5×8 4 65 Socket Head Cap Screw M6×12 4

33 Bolt Shaft 1 66 Rubber Bumper 2

Spacer sleeve



6

Exploded View

1

2

3

4

5

6
7

8

9

1
0

1
1

1
2

1
3

1
4

1
5

1
6

1
7

1
8

1
9

2
0

2
1

2
2

2
3

2
4

2
4

2
5

2
6

2
7

2
8

2
9

3
0

3
1

3
2

3
3

3
7

3
8

3
8

3
9

4
0

4
0

4
0

4
1

4
1

4
1

4
1

4
1

4
1

4
1

4
1

4
1

4
1

4
1

4
2

4
3

4
4

4
4

4
5

4
5

4
6

4
7

4
8

4
9

4
9

5
0

5
1

5
1

5
2

5
3

5
3

5
3

5
3

5
4

5
5

5
5

5
5

1
9

5
6

5
7

5
7

5
5

5
8

5
9

6
0

6
0

6
0

6
1

6
2

6
3

6
4

6
5



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
1 Left Bracket 1 41 Flat Washer 11× 20×2 16

2 Right Bracket 1 44 Spring Washer 8 4

5 Connecting Frame 1 51 Socket Head Cap Screw M8×15 4

9 Foot Plate 1 53 Socket Head Cap Screw M10×95 8

10 Bending Plate 1 60 Nylon Lock Nut M10 8

17 Connecting Frame 1 62 Pop Rivet 4×10 4

40 Flat Washer 9× 16×1.6 4

62

9

10

40
44
51

1

2

17

5

53
41

60

41

60

41

53
41



10

STEP 2

Item No. Description Qty Item No. Description Qty
41 Flat Washer 11× 20×2 8 56 Socket Head Cap Screw M10×25 8

45 Spring Washer  10 8

56

45

41



11

STEP 3

Item No. Description Qty Item No. Description Qty
11 Cushion 1 43 Flat Washer 17.5× 30×3 2

12 Seat Cushion 1 46 Spring Washer 16 2

13 Belt 1 55 Socket Head Cap Screw M10×30 8

14 Barbell Tube 2 58 Socket Head Cap Screw M16×40 2

25 Spacer sleeve 2 64 Snap Spring 48 2

41 Flat Washer 11× 20×2 8 47 Button Head Cap Screw M12×75 2

42 Flat Washer  13.5× 24×2.5 4 61 Nylon Lock Nut M12 2

66 Rubber Bumper 2

13

12

11

14

64

55

55

41

41

2558 46

43 47

42

42

61

66



12



13



14




